
 
                                                          OPP-UFS-UP:  2020 

                                                                           
 

 
 
 
Steam Boiler Plants: 
Steam is generated at high pressure (250 psi) from gas-fired boilers at two locations.  Low-pressure steam is generated by 
steam turbines in the West Campus Steam Plant (WCSP).  The turbines utilize high-pressure superheated steam and are 
set to exhaust at 13 psi.  Summer plant operation yields a typical load of 80,000 lbs/hr @ 250 psi.  A typical winter 
operation yields an average load of 250,000 lbs/hr @ 250 psi.  In each case, approximately 60% of the steam generated is 
delivered to campus at 150 psi, after being reduced at the West Campus Steam Plant and also from the East Campus 
[...]
water storage tanks have a storage capacity of 3,250,000 gallons, which is over a day’s supply.  Treatment and monitoring 
are provided for all wells at a central water treatment plant to ensure that water delivered to customers meets all regulatory 
requirements.  Two interconnections with the State College Water Authority (SCBWA) are maintained where water can 
be exchanged.  An additional emergency interconnection is maintained with College Township Water Authority (CTWA) 
which the University could supply water to CTWA. 
 
University Park has two main well fields: Big Hollow and Houserville.  The Big Hollow Well Field has six permitted 
production wells: UN2, UN14, UN16, UN17, UN24, & UN26, of which all six wells are currently in use.  The 
Houserville Well Field has three permitted production wells: UN33, UN34, & UN35, of which all three wells are 
currently in use.  An additional permitted production well is UN28A, which is not in use.   
The wells have the following permitted capacities: 
 

Big Hollow gpm mgd Year Drill 
UN 2 400 0.576 1938 
UN 14 720 1.037 1948 
UN 16 250 0.360 1948 
UN 17 400 0.576 1949 
UN 24 450 0.648 1962 
UN 26 800 1.152 1965 
Total 3,020 4.349  
Houserville gpm mgd Year Drill 
UN 33 1,200 1.728 1981 
UN 34 1,200 1.728 1981 
UN35 1,200 1.728 1984 
Total 3,600 5.184  

 
Well UN28A has a capacity of 300 gpm or 0.432 mgd (year drill – 1974).  University Park’s total well fields’ production 
capacity is 6,920 gpm or 9.965 mgd.  The 30-day rolling average water allocation from the University’s Susquehanna 
River Basin Commission Docket is 7.080 mgd. 
 
Geology and Hydrogeology 
Both the Big Hollow and Houserville Well Fields are located in karst limestone terrain.  The region’s land surface 
contains many sinkholes, caves are common, and surface drainage is minimal.  Big Hollow wells are installed in the 
Cambrian Gatesburg Formation.  Houserville wells are over the Ordovician Nittany and Axeman Formations.  The wells  
in both fields have relative high yields for the consolidated formations they are sited. 
 
Water Quality 
Both the Big Hollow and Houserville Well Fields’ water is hard; Big Hollows water’s hardness ranges from 150 to 300 
mg/l as CaCO3, and Houserville water’s hardness ranges from 300 to 400 mg/l as CaCO3.  The water is high in alkalinity 
and total dissolved solids from the dissolved mineral content.  Forty water quality samples are collected and analyzed each 
month from the distribution system.  The treated water meets both primary and secondary US EPA drinking water 
standards.  An annual water quality report is prepared each year in June, which is referred to as Consumer Confidence 
Report (CCR).  The 2019 CCR is posted on the Office of Physical Plant’s web site at  
https://www.opp.psu.edu/sites/opp/files/2019_water_quality_report.pdf. 
 
Water Treatment 
Water Treatment Facilities for University Park’s potable water include Chlorine House #1, Chlorine House #2, Chlorine 
House #3 (inactive), Chlorine House #4 (inactive), Chlorine House #5, the Air Stripping, Water Treatment Plant, and the 
Advanced Water Treatment Plant. 

https://www.opp.psu.edu/sites/opp/files/2019_water_quality_report.pdf


 

 

Penn State University Utility Fact Sheet 

                                                          OPP-UFS-UP:  2020                                                         
 

 

 
Chlorine House #1 is in Big Hollow.  The Big Hollow Wells flow through Chlorine House #1 to the Advanced Water 
Treatment Plant (AWTP) and the flow is metered.  Existing equipment is in place should chemical addition be required 
prior to the entering the AWTP in the future. 
 
Chlorine House #2 is in Big Hollow.  There are two parallel treatment trains, one for “finished water” and the other for 
“raw water”.  The finished water train meters flow through the water distribution system.  The raw water train is a back-up 
system to allow raw water from the Houserville Wells to be conveyed to the AWTP through the Big Hollow raw water 
line.  It can also be used to convey Big Hollow Wells raw water to the AWTP through the Houserville raw water line. 

 
Chlorine House #3 is on the Golf Course.  The facility is inactive.  It treated the water from Well UN28A.  The treatment 
consisted of flow monitoring, chemical addition of a sequestering agent (phosphate compound), and chlorination for 
disinfection. 

 
Chlorine House #4 is at the West Campus Steam Plant.  The facility is inactive.  It treated the water from Well UN12.  
The treatment consisted of flow monitoring, chemical addition of a sequestering agent (phosphate compound), and 
chlorination for disinfection. 

 
Chlorine House # 5 is in Houserville.  The Houserville Wells flow through Chlorine House #5 to the AWTP and the flow 
is metered.  Existing equipment is in place should chemical addition be required prior to the entering the AWTP in the 
future. 

 
Air Stripping Water Treatment Plant (ASWTP) is located north of the Physical Plant Building.  Currently the facility is 
bypassed.  The water for the Houserville Wells can be air stripped by this facility to remove volatile organic compounds 
prior to entering the AWTP. 
 
The Advanced Water Treatment Plant (AWTP) went into operation in late April of 2017.  It is located beside the 
Arboretum.  The plant consists of parallel treatment trains for the Big Hollow and Houserville Well Fields.  The Big 
Hollow process consists of microfiltration and granular activated carbon adsorption.  The Houserville process consists of 
microfiltration, granular activated carbon adsorption, and nanofiltration.  The flows from the two trains are blended 
together, disinfected with sodium hypochlorite, and the pH adjusted with sodium hydroxide prior to being pumped into 
the water distribution system.  The AWTP is the regulated entry point to the distribution system and is permitted for 
5,200,000 gallons per day.  A number of on-line continuous analyzers monitor the water quality produced by the plant. 
 
 
Water Distribution System 
University Park’s potable (drinking) water system consists of over 60 miles of pipe.  The majority of the distribution 
system’s piping is constructed of ductile iron.  Three elevated storage tanks in the distribution system provide reserve 
storage capacity and fire protection for University Park. 
 
Water Storage 
University Park’s potable water system has three elevated storage tanks.  Water Tower #1 is inactive and is planned to be 
utilized in the future for reuse water.  It is located near the Nittany Lion Inn.  It was erected in 1937 and has a storage 
capacity of 500,000 gallons.  Water Tower #2 was demolished and replaced with Water Tower #5.  Water Tower #5 is 
located near the North Halls.  It was erected in 2017 and has a storage capacity of 750,000 gallons.  Water Tower #3 is 
located north of the Physical Plant Building.  It was erected in 1962 and has a storage capacity of 1,000,000 gallons.  In 
2016, the tank was raised 16 feet in elevation.  Water Tower #4 is located on the Golf Course.  It was erected in 1992 and 
has a storage capacity of 1,500,000 gallons.  In 2015, the tank was raised 16 feet in elevation. 
 
  



 

 

Penn State University Utility Fact Sheet 

                                                          OPP-UFS-UP:  2020                                                         
 

 

Sanitary System 
The University owns, operates and maintains a sanitary sewer system, which provides sanitary sewer service to a majority 
of the University Park Campus as well as a small portion of State College Borough in the College Heights neighborhood.  
The sanitary system consists of a sewer collection system, wastewater treatment plant and effluent disposal system. 
 
The sanitary sewer collection generally consists of approximately 18 miles of gravity collection lines, over 900 manholes 
and five pumping stations.  All pumping stations are currently operating well below their design capacity. A summary of 
the pumping stations and their design capacities is provided below. 
 

Station Name Type Capacity, MGD 
East Halls Pump Station Dry Well/Wet Well 0.891 
Fox Hollow Pump Station Dry Well/Wet Well 0.713 
Porter Road Pump Station Submersible 0.357 
Poultry Pump Station Submersible 0.187 
Softball Stadium Submersible 0.0094 

 
Requirements and limitations regarding the discharge of pollutants into the University’s sanitary sewer collection system 
are provided in University Policy SY40, which is available online at https://policy.psu.edu/policies/sy40. 
 
Flows from the collection system are conveyed to the University’s wastewater treatment plant (WWTP), which is located 
along University Drive near the intersection with Route 26.  The WWTP has a permitted hydraulic capacity of 4.0 million 
gallons per day (MGD), with a current annual average daily flow rate of 1.6 MGD.  The WWTP has a permitted organic 
capacity of 9,500 pounds of biochemical oxygen demand (BOD5) per day, with a current organic loading of approximately 
3,100 pounds BOD5 per day.  The processes at the WWTP generally include screening, grit removal, primary clarification, 
trickling filters, activated sludge, secondary clarification, and chlorine disinfection.  Solids treatment facilities at the WWTP 
generally include dissolved air flotation sludge thickening, primary anaerobic digestion, secondary anaerobic digestion and 
dewatering with a rotary press.  Dewatered biosolids are disposed of at the landfill. 
 
Treated effluent from the University’s WWTP is land applied year-round at a spray irrigation system known as the Living 
Filter.  There is no stream discharge of any treated effluent.  The Living Filter consists of approximately 600 acres of 
agricultural land and forest land.  An estimated 90% of the irrigated water recharges the region’s water table—about 1.4 
MGD, or over 500 million gallons per year. The land application of treated wastewater helps to maintain base flows in 
streams such as Spring Creek and reduces the impacts of drought conditions.  The University’s WWTP has not discharged 
to Thompson Run since 1983 and is thought to be one of the many reasons that the water quality of Spring Creek is 
considered to be better now than any time in the last 100 years.  Oversight of the Living Filter operation is managed by the 
Waste Water Management Committee, a multi-disciplined committee made up of researchers from across the University. 
Research completed by this committee is transmitted via trade journals and research publications to advance the knowledge 
base on wastewater treatment plant and sprayfield operation. 
 
The University has developed a master plan for a future reclaimed water system for the University Park Campus.  It is 
estimated that this reclaimed water system could reduce groundwater withdrawals by 300,000 to 500,000 gallons per day.  
Sewage facilities planning and permitting has been completed for the system, and installation of portions of the reclaimed 
water distribution system has begun as opportunities present themselves.  Targeted uses for the future reclaimed water 
system include toilet flushing, irrigation, vehicle washing, non-potable washdown water, laundry and make up water for 
cooling towers.  When viable, interior plumbing systems of new or renovated buildings are being installed for future 
reclaimed water to facilitate the connection to the reclaimed water system when it becomes operational. 
 
 
 
 
 

https://policy.psu.edu/policies/sy40


 

 

Penn State University Utility Fact Sheet 

                                                          OPP-UFS-UP:  2020                                                         
 

 

Storm System 
The University Park Campus storm drain conveyance system owned by Utilities is currently a 100% gravity flow system 
consisting of approximately 73 linear miles of storm pipes varying from 6 inches to 72 inches in diameter, over 850 
manholes, over 3,100 inlets and approximately 200 stormwater best management practice facilities.  The University’s 
entire system is mapped in GIS.  The University owns large tracts of land in the Centre Region tributary to the Big Hollow 
(Chpt. 93, CWF, MF), Shavers Creek (Chpt. 93, HQ-CWF, MF), Thompson Run (Chpt. 93, HQ-CWF, MF), Spruce 
Creek (Chpt. 93, HQ-CWF, MF), Slab Cabin Run (Chpt. 93, CWF, MF sections), and the main stem of Spring Creek 
(Chpt. 93, HQ-CWF, MF). 
 
The core campus portion of the University Park Campus is comprised of four primary drainage basins and several smaller 
drainage areas.  The four are: 1) the Fox Hollow Drainage Basin, 2) the Bathgate Dam Basin, 3) the Main Campus Basin, 
and 4) the West Campus Drainage Basin.  The Fox Hollow and West Campus Drainage Basins are tributary to the Big 
Hollow, the Bathgate Dam Basin is tributary to Slab Cabin Run/Thompson Run, and the Main Campus Basin is tributary 
to Thompson Run.  Examples of the smaller basins include the Foods Building Detention Pond, the Parking Lot 43 
Detention Pond, the Corl Drywell, Cato Park Pond, and the Grad Circle Parking Bio-swales.  Additional information can 
be found at: https://opp.psu.edu/penn-state-stormwater-publications-and-training-documents 
 
Peak runoff rate control, volume control, and water quality control are conducted in the University Park area to varying 
degrees in each of the four Basins.  While minor structural stormwater management systems exist in each of the basins 
that were developed for specific land development projects, major systems have also been constructed to function at the 
basin scale.  The Fox Hollow and West Campus Basins both are considered to effectively control peak runoff rates, 
volume, and water quality.  The Bathgate Dam basin is considered to effectively control peak runoff rates and water 
quality.  The Main Campus Basin at this time does not include any basin wide stormwater management facilities other 
than the effects seen due to the Duck Pond, which is located immediately downstream.  The approximate drainage basin 
size and the amount of imperviousness (including gravel areas) based on the University’s GIS data in each drainage basin 
can be seen in the table below.  The University impervious area values include State roadways for simplicity. 
 

 
 
 
 
Basin Name 

 
 
 

Drainage 
Area (ac) 

 
 

University 
Impervious 
Area (ac) 

 
Non 

University 
Impervious 
Area (ac) 

 
 

Total 
Impervious 
Area (ac) 

 
 

Percent 
Impervious 

Fox Hollow 453.4 123.2 10.7 133.9 29.5% 
Bathgate Dam 232.9 91.3 0.0 91.3 38.5% 
Main Campus 386.6 211.9 1.7 213.6 55.7% 
West Campus 186.0 27.5 4.7 32.2 17.0% 

Fox Hollow is defined at Basin V-notch Weir along Fox Hollow Road 
Bathgate Dam defined as tributary area to Dam’s abutment. 
Main Campus defined as tributary area to the University Drive cloverleaf structure 
West Campus defined as tributary area directly upslope of Teaburry Ridge Property line, not including Corl 
Drywell areas 
 

The University owns five (5) ponds at University Park that are large enough to be regulated as dams by PaDEP under 
Chapter 105.  The hazard classification (Cat-1 or Cat-2) dams require annual inspections and repairs in addition to an 
updated emergency action plan every five years.  The dams are: 
 

Dam Number Dam Name Class 
Hazard 

Classification 
14-121 University Park Airport Pond 1A C Cat-1 
14-122 Bathgate Detention Pond C Cat-1 
14-123 University Park Airport Pond 4A C Cat-3 
31-072 Shavers Creek B Cat-1 
14-092 Duck Pond C Cat-4 

https://opp.psu.edu/penn-state-stormwater-publications-and-training-documents


 

 

Penn State University Utility Fact Sheet 

                                                          OPP-UFS-UP:  2020                                                         
 

 

 
The University is in compliance with the requirements of the Municipal Separate Storm Sewer System (MS4) federal EPA 
and state PADEP programs for stormwater management and has held a MS4 permit at the University Park Campus since 